HTPSBC990

Parts List




['_“"““"“““‘“‘“""““‘"“'““‘“‘_““‘“"““l

532

3

i 81 3§ 5 |
WS
i .
| |
' ]

. SR Sy O s S

Part Num |[Part Name Quantity
1 Cabinet Assembly 1
2 Left Grid 1
3 Right Grid 1
4 Screw M6x16 (matched with 6mm*16 washers) |22
5 Foam Pad 1
6 Bracket 1
7 Leak-proof Grid 1
8 Funnel 1
9 Rear Bar 1
10 Left Bar 1




Part Num |Part Name Quantity
11 Screw M6*12 16
12 Control Panel 1
13 Tank Assembly 1
14 Right Bar 1
15 Screw M8*20 28
16 Leg 4
17 Leg Reinforcement 1 1
18 Leg Reinforcement 2 2
19 Operation Bench 1
20 Foot Pedal 1
21 Screw M8*45 4
22 Dust Collector 1
23 Screw M6*32 12
24 Window Frame 1
25 Plastic Top 1
26 Glass 1
27 PE Film 1
28 Foam Pad of Viewing Window 1
29 Rubber Seal 1
30 Lamp Housing 1
31 LED Light 3
32 Glass of Light Window 1
33 PE Film of Light Window J
34 Rubber Seal of Light Window 1
35 Rear Bar for Sand Blocking 2
36 Cabinet 1
37 Main Support Pole 2
38 Air Spring Support Rod 2
39 Plastic Slot Board of Wire 1
40 Switch Box 1
41 Front Door Latch 2
42 Latch Seat 2
43 Latch Board 1
44 Handle 2
45 Hoop Component 2




Part Num |Part Name Quantity
46 Seal Ring of Glove 2
47 Front Door 1
48 Front Bar for Sand Blocking 1
49 Glove 1
50 Glove Seat 2
51 Nozzle Nut 1
52 Nozzle 1
53 O-Ring 1
54 Gun Body 1
55 Sand Hose 1
Tank Base
3 @!& e
-’%J"w. \_L
[
Exploded View Of Left Bar
Part Num |[Part Name Quantity
1 Left Bar 1
2 Straight Coupling 2
3 Ball Valve 1
4 Washer 2
5 Steam-water separator 1
6 Right-angle Quick Coupling 1
H6 16mm Air Hose 1




Exploded View of Control Panel

(6

SECTIONB

Part Num |Part Name Quantity
1 Pressure Regulating Valve 1
2 Electromagnetic Valve 1
3 Pressure Gauge 2
4 Control Panel 1
5 T-Joint 1
6 G 1/2” Straight Coupling 1
7 G 1/2" - G 1/4” Bushing 1
8 G 1/4” - 8 Straight Coupling 2
9 G 1/2” - 16 Straight Coupling 1
10 G 1/4” - 8 Straight Coupling 3
11 M10*11 - 8 Pressure Gauge Coupling 2
12 Electromagnetic Valve Wire 1
13 8mm Air Pipe 1
14 8mm Electromagnetic Valve Air Pipe 1
H1 8mm Air Hose 1
H3 8mm Air Hose 1
H4 8mm Air Hose 1
H5 8mm Air Hose 1
Cé G 1/2” - 16 Straight Coupling 1




Exploded View of Tank Assembly

Part Num [Part Name Quantity
12 Mushroom Head Fixed-tube 1
13 Mushroom Head 1
14 Inlet Welding Assembly 1
15 O-type Ring 1
16 Service Port Gasket 1
17 Service Port Cover 1
18 Screw M8*30 8
19 8mm Air Hose 2
20 8mm Air Hose 2




Exploded View of Tank Assembly

Part Num |[Part Name Quantity
1 Tank 1
2 Sand Flow Valve 1
3 G 1/2” Straight Coupling 1
4 Sand T-Joint 1
5 G 1/2" - 16 Straight Coupling 4
6 16mm* 12mm Air Hose 1
7 G 1/2” T-Joint 1
8 Cylinder Block 2
9 Safety Valve 1
10 G 1/4” T-Joint 1
1 G 1/4" Straight Coupling 1
C1 Straight Coupling 1
C3 T-Joint 1
c4 T-Joint 1




